DEALER DISPLAY STAND INSTRUCTIONS

Release Date: 2023-03-01

AIRGUARD

SEEDING PRECISION



most hook.

Title Airguard Dealer Display Stand Instructions RELEASE DATE 2023-03-01
STEP 1. For Sabre Clamp Display, slide each size of Sabre Clamp on the display stand hook. [REV # 1.0
Smallest clamp goes on the leftmost hook progressing to largest clamp on the right- 5 ART KIT # Varies

SABRE CLAMP DISPLAY STAND
Kit #7935

PARTS LIST PARTS LIST
Item | Part# Description Item | Part# Description
1 7935 Sabre Clamp Dealer Display Stand 5 8020 Airguard Sabre Clamp - 64-89mm - SS - #48
2 8000 Airguard Sabre Clamp - 13-27mm - SS - #10 6 8025 Airguard Sabre Clamp - 64-114mm - SS - #64
3 8010 Airguard Sabre Clamp - 19-44mm - SS - #20 7 8030 Airguard Sabre Clamp - 114-165mm - SS - #96
4 8015 Airguard Sabre Clamp - 38-63mm - SS - #32
Aiguard Dealer Display Instructions 2023-03-01

Page 2




Title Airguard Dealer Display Stand Instructions RELEASE DATE 2023-03-01
STEP 2. For Counter Display Stand, slide each size of Seed Brake (Item 2, 3 & 4) onto the REV # 1.0

display stand (Item .1). Inlet must face the rear of the stand to make room for bro- PART KIT # Varies

chures and Sabre Display.
COUNTER DISPLAY STAND
Kit #7345

PARTS LIST PARTS LIST
Item | Part# Description Item | Part# Description
1 7945 Counter Dealer Display Stand 3 7340 Airguard Seed Brake - 1-1/2” & 38mm OD Hose
2 7330 Airguard Seed Brake - 1-1/4” OD Hose 4 7360 Airguard Seed Brake - 1-1/2” & 38mm OD Hose -
Stainless
Aiguard Dealer Display Instructions 2023-03-01

Page 3




Title Airguard Dealer Display Stand Instructions RELEASE DATE 2023-03-01
STEP 3. Slide 5x Sabre Clamp (Item 1) over the brochure holder on the display stand (Item |REV # 1.0
2). PART KIT # Varies
COUNTER DISPLAY STAND
Kit #7345
PARTS LIST PARTS LIST
Item | Part# Description Item | Part# Description
1 7929 5X Sabre Clamp Display 2 7345 Counter Dealer Display Stand
Aiguard Dealer Display Instructions 2023-03-01

Page 4




Title Airguard Dealer Display Stand Instructions RELEASE DATE 2023-03-01
STEP 4. Slide brochures (Item 1) into the brochure holder on the display stand (Item 2). REV # 1.0

PART KIT # Varies
COUNTER DISPLAY STAND
Kit #7345

PARTS LIST PARTS LIST
Item | Part# Description Item | Part# Description
1 7929 5X Sabre Clamp Display 2 7345 Counter Dealer Display Stand
Aiguard Dealer Display Instructions 2023-03-01

Page 5




Title

Airguard Blockage Prevention System Upgrade Instructions

RELEASE DATE 2023-03-01
STEP 5. For floor display stand installations, attach vertical posts (Item 1) to base (Item 2) REV # 1.0
using 3/8” x 1” bolts (Item 3) and 3/8” hex nuts (Item 4). PART KIT # Varies
FLOOR DISPLAY STAND
Kit# 9085 F
-
- \ i -.'/
< >
-
PARTS LIST PARTS LIST
Item | Part# Description Item | Part# Description
1 9081 Vertical Post 3 7894 Hex Bolt, 3/8” x 1”7
2 9082 Base 4 7839 Hex Nut, 3/8”
Aiguard Dealer Display Instructions 2023-03-01

Page 6




Title Airguard Blockage Prevention System Upgrade Instructions RELEASE DATE 2023-03-01
STEP 6. Attach Blockage Prevention System Mount Bracket (Item 1) to the inside leg of the |REV # 1.0
display stand vertical posts (Item 2) using 3/8” x 1” bolts (Item 3) and 3/8” hex nuts PART KIT # Varies
(Item 4).
FLOOR DISPLAY STAND
Kit# 9085
PARTS LIST PARTS LIST
Item | Part# Description Item | Part# Description
1 9078 Blockage Prevention System Mount Bracket 3 7894 Hex Bolt, 3/8”x 17
2 9081 Vertical Post 4 7839 Hex Nut, 3/8”
Aiguard Dealer Display Instructions 2023-03-01

Page 7




Title

Airguard Blockage Prevention System Upgrade Instructions

RELEASE DATE 2023-03-01

STEP 7. Attach brochure holder (Item 1) and plastic graphic display card (Item 2) to vertical | REV # 1.0
posts (Item 3) using 3/8” x 1” bolts (Item 4) and 3/8” hex nuts (Item 5). PART KIT # Varies
-
FLOOR DISPLAY STAND
Kit# 9085 ®
»
'
PARTS LIST PARTS LIST
Item | Part# Description Item | Part# Description
1 9084 Brochure Holder 4 7894 Hex Bolt, 3/8” x 1”7
2 9079 Plastic Graphic Display Card 5 7839 Hex Nut, 3/8”
3 9081 Vertical Post
Aiguard Dealer Display Instructions 2023-03-01 Page 8




Title

Airguard Blockage Prevention System Upgrade Instructions

RELEASE DATE 2023-03-01
STEP 8. Slide Seed Brakes (Item 1 & 2) and brochures (Item 3) onto brochure holder (Item |REV # 1.0
b PART KIT # Varies
FLOOR DISPLAY STAND )\ )
Kit# 9085
PARTS LIST PARTS LIST
Item | Part# Description Item | Part# Description
1 7360 Airguard Seed Brake - 1-1/2” & 38mm OD Hose 3 - Brochures
2 7330 Airguard Seed Brake - 1-1/4” OD Hose 4 9084 Brochure Holder
Aiguard Dealer Display Instructions 2023-03-01

Page 9




Title Airguard Blockage Prevention System Upgrade Instructions RELEASE DATE 2023-03-01
STEP 9. Slide 5X Sabre Clamp Display (Item 1) over brochures and onto brochure holder REV # 1.0
(I.tem 2). You r'nay need to remove the brochures fr(?m the holder to make it easier to PART KIT # Varies
slide onto the display. Use stainless pins (Item 3) to install BP System (Item 4) onto
Display Stand Mount Bracket (Item 5).
FLOOR DISPLAY STAND
Kit# 9085 /@
PARTS LIST PARTS LIST
Item | Part# Description Item | Part# Description
1 7929 5X Sabre Clamp Display 4 7995 BP System
2 9084 Brochure Holder 5 9078 Mount Bracket
3 7502 Stainless Pin
Aiguard Dealer Display Instructions 2023-03-01 Page 10




Title

Airguard Blockage Prevention System Upgrade Instructions

RELEASE DATE 2023-03-01

STEP

10. When installing optional snorkel on the floor display. Remove the screen (Item 1)
from the BP System (Item 2) using the latches. Replace the bottom set of bolts with
provided longer 3/8” x 2” bolts (Item 3). Hang the screen (Item 1) from the installed
longer bolts for safe keeping. Screen must remain with floor stand in case the BP

System is sold in the future.

REV # 1.0

PART KIT # Varies

FLOOR DISPLAY STAND SNORKEL:

Kit #7854
PARTS LIST PARTS LIST
Item | Part# Description Item | Part# Description
1 7568 Screen 3 7999 Hex Bolt, 3/8” x 27
2 7995 BP System
Aiguard Dealer Display Instructions 2023-03-01 Page 11




Title Airguard Blockage Prevention System Upgrade Instructions RELEASE DATE 2023-03-01
STEP 11. Attach snorkel mount upright (Item 1) to vertical post (Item 2) using 3/8” x 17 REV # 1.0
bolts (Item 3) and 3/8” hex nuts (Item 4). PART KIT # Varies
FLOOR DISPLAY STAND SNORKEL:
Kit #7854
PARTS LIST PARTS LIST

Item | Part# Description Item | Part# Description

1 7841 Snorkel Mount Upright 3 7894 Hex Bolt, 3/8” x 17

2 9081 Vertical Post 4 7839 Hex Nut, 3/8”

Aiguard Dealer Display Instructions 2023-03-01

Page 12




Title Airguard Blockage Prevention System Upgrade Instructions RELEASE DATE 2023-03-01
STEP 12. Attach Snorkel Intake (Item 1) to snorkel mount upright (Item 2) using 10mm x REV # 1.0

25mm bolts (Item 3) anq 10mm lock nuts (Item 4). Attach snorkel housing (Item 5) PART KIT # Varies

to BP System (Item 6) using latches.
FLOOR DISPLAY STAND SNORKEL: Q{‘ /@
Kit #7854 8

PARTS LIST PARTS LIST
Item | Part# Description Item | Part# Description
1 7576 Snorkel Intake 4 7516 Lock Nut, 10mm
2 7841 Snorkel Mount Upright 5 7570 Snorkel Housing
3 7515 Hex Bolt, 10mm x 25mm 6 7995 BP System
Aiguard Dealer Display Instructions 2023-03-01 Page 13




Title

Airguard Blockage Prevention System Upgrade Instructions

RELEASE DATE 2023-03-01

STEP

13. Attach supplied 8” Flex Hose (Item 1) to snorkel intake (Item 2) and snorkel hous-

ing (Item 3) using bridge clamps (Item 4)

REV # 1.0

PART KIT # Varies

FLOOR DISPLAY STAND SNORKEL:

Kit #7854

PARTS LIST PARTS LIST
Item | Part# Description Item | Part# Description
1 7572 8” Flex Hose 3 7570 Snorkel Housing
2 7576 Snorkel Intake 4 7578 Bridge Clamp - 8”
Aiguard Dealer Display Instructions 2023-03-01

Page 14




